¥.60L

D
D
& 51601
(@)

— 290}
-~ 8901

4

o

Lv¥20

85\@%&

ceVOr ™
9

E€LY2C0xx

NVYOVIAd d3d01dX3 ¥06dINH 73AOIN

€GO v

.~ 621720

8E€G0 )«

G NN TR
3! .s31y3s 000zl

S1ldvd 3S3HL
S3ANTONI 92E€0«

—
16610«

66210

S1¥Vd 3S3HL
| .. S3ANTONI

"> 0570

12



HMD904 PARTS LIST W/ ASSEMBLIES

PART TY. PART TY.
NO. DESCRIPTION R(IgQ'D. NO. DESCRIPTION R(éQ'D.
01299 |WASHER, THRUST 1 11053 |SCREW, BHC #8-32 1
02411 |STRAIN RELIEF - MTR. CORD 1 40038 [SCREW, SHC #10-32 2
02413 |MOTOR CORD ASSEMBLY 1 40077 |SCREW, SHC 1/4-20 1
02420 |MOTOR CORD CLAMP 2 40214 |SCREW, SHC #6-32 1
02421 |GLIDE POST SPRING 2 40234 [THRUST WASHER 2
02422 |MOTOR CORD BRACKET 1 40254 [HUB ASSEMBLY 1
02423 |MOTOR CORD FLEX PROTE. 1 40398 [RETAINING RING 1
02425 |PLUNGER BODY 1 40432 |SCREW, SHC 1/4-28 1
02428 |RACK GEAR 1 41044 |SCREW, BHC #10-32 6
02429 |BRASS GIB - RIGHT 1 50035 [LOCKWASHER 1/4 EXT 4
02430 |BRASS GIB - LEFT 1 90028 [LOCKWASHER 1/4 HELI 5
02431 |STEEL GIB 1 90052 |LOCKWASHER #6 EXT. 1
02447 |BOLT-HEX HEAD 1/4-28 2 90077 |SCREW BHC #10-32 X 1/2 1
02461 (1/4-20 X 3/8 BHC SCREW 2
02541 |CONROL PANEL ASSY. 1 ASSEMBLIES
02591 [RETAINING RING 2 04541 HOUSING ASSEMBLY
03376 |ARBOR ASSY 1 40231 BRONZE BUSHING 2
04375 |FRONT SUPP. BRKT. ASSY. 1 40229 FEED GEAR 1
04497 |CONTROL PANEL 115V 1 04529 LABEL, SAFETY 1
04500 |[SLIDE, MOTOR MOUNT 1 04530 LABEL, WARNING 2
04532 |FEED HANDLE KNOB 3 04553 LABEL, WARNING CHAIN 1
04548 |[MAGNET - 115V 1 40237 GIB SCREWS 5
04558 |FEED HANDLE 3 03376 ARBOR ASSEMBLY
10538 [LOCK WASHER 1 01597 ARBOR BODY 1
10560 [LOCKWASHER #10 EXT. 11 01439 SEAT-SPRING 1
10618 |S/S COMP. SPRING 1 10517 RETAINING RING 2
10632 [RETAINING RING 1 10513 ARBOR SPRING 1
10638 [SAFETY SWITCH BRG. ASSY 1 01441 EJECTOR COLLAR 1
10660 |SCREW SHC 1/4-20 X 5/8 1 40312 ROLL PIN ALTERED 1
10679 |1/4" FLAT WASHER 1 10506 SCR-SET 3/8-24 SPL 2
10968 [S/S ADJUST SPRING 1 02592 | GLIDE POST ASSEMBLY (2)
10969 [S/S ADJUST SCREW 1 02588 BODY GLIDE POST 2
10970 |S/S ADJUST BRKT. 1 01222 NOSE-PLUNGER 2
10971 |SCREW SHC 1/4-20 2 02421 SPRING 2
10972 [SCREW BHC #6-32 2 90504 SCR-SOC SET 7/16-20 2
10973 |NUT WITH NYLON 2 02549 BOLT KIT ASSEMBLY
10974 |RETAINING RING 1 02460 BOLT HEX 3/8-24 X 2 3/4 2
10975 [S/S SEAL ASSEMBLY 1 40391 LOCK WASHER 3/8 HELI 2
10977 |SCREW, BHC 1/4-20 1 40392 WASHER FLAT 3/8 2
10983 [S/S SHIELD 1 02407 CONTROL PANEL ASSY
10990 [SAFETY SWITCH ASSY. 1 04503 MOTOR ASSY. REPLAC.

13




